

TEST REPORT

Report No.: BVIPL:SPL:BL/2216/8/2024
Test order dated:24.08.2024

Date:30.09.2024
Page: 1 of 1

Concept Walls

32/109 1st Main, 5th Cross, Muneshwara Nagar,
GB Palya, Bangalore, Karnataka - 560068

TEST REPORT CONCEPT COAT POLISHED PLASTER SAMPLE

Source of sample : Sample supplied by the customer
Customer's Reference : Letter dated 23.08.2024
Condition of samples : Satisfactory
UIN No : 24034409
No. of Sample Tested # : 1 (one)
Project # : Not Furnished
Period of test : 16.09.2024 to 23.09.2024

Sl. No	Test Conducted	Test Results	Test Method
1	Volatile Organic Content, %	0.35	ASTM D6886-18

Remarks : 1. Above test results does not include in our NABL Scope.
2. Services availed from external accredited Laboratory with reference to report no.C2/0000064920 dated 23.09.2024

As furnished by the customer

Note: 1. The results relate only to the items tested.
2. Report shall not be reproduced except in full, without the written approval of the lab.
3. Any correction invalidates this report.

for BUREAU VERITAS (INDIA) PRIVATE LIMITED
Construction Services Laboratory

Krishna
30/9/2024
KRISHNA.V
Senior Chemist
Authorized Signatory



This page of the report is not under NABL Accreditation
END OF THE REPORT

TEST REPORT

Report No.: BVIPL:SPL:BL/2216/8/2024
Test order dated: 24.08.2024

Date: 09.10.2024
Page: 1 of 1

Concept Walls

32/109 1st Main, 5th Cross, Muneshwara Nagar,
GB Palya, Bangalore, Karnataka - 560068

TEST REPORT ON CONCEPT COAT POLISHED PLASTER SAMPLE

Source of sample : Sample supplied by the customer
Customer's Reference : Letter dated 23.08.2024
Condition of samples : Satisfactory
UIN NO : 24034409
Project : Not Furnished
Mixing Ratio # : 250gm:100gm:200ml (Plaster: Hard Chemical: Water)
Period of Test : 10.09.2024 to 09.10.2024

Sl. No	Test Conducted	Test Results	Test Method
1	Compressive Strength, (N/mm ²) 28 Days	2.3	ASTM C-109-20
2	Pull of Adhesion (N/mm ²) 28 Days	0.83	ASTM D-4541

As furnished by the customer

- Note:
1. The results relate only to the items tested.
 2. Report shall not be reproduced except in full, without the written approval of the lab.
 3. Any correction invalidates this report.

for BUREAU VERITAS (INDIA) PRIVATE LIMITED
Construction Services Laboratory

S. Umesh

09/10/2024

UMESHA. S
Technical Manager
Authorized Signatory



This page of the report is not under NABL Accreditation
END OF THE REPORT